



宁波庞氏化工有限公司  
NINGBO PANGS CHEM CO.,LTD.

FLOOR 21, BUILDING NO.11, XINTIANDI, NO.689 SHIJI ROAD, NINGBO, CHINA

CERTIFICATE OF ANALYSIS  
ORIGINAL

TO: M. CASSAB INTERNATIONAL SA

Date: SEP 02.2024

SC: NFTZ24068

SHIPPING MARKS: -	QUANTITY	COMMODITY	NET WEIGHT	GROSS WEIGHT
N/M	28MT 1120BAGS	OXALIC ACID 99.6%MIN.	28,000KGS	28,112KGS

This is to certify that we, the undersigned, have inspected quality of the above  
Mentioned goods and found the result of inspection as follows:

ITEM	SPECIFICATIONS	RESULT
APPEARANCE	WHITE CRYSTAL	WHITE CRYSTAL
ASSAY %	99.6% min	99.99%
SULPHATE %	0.07%max	0.005
HEAVY METALS %	0.0005% max	0.0001
FERROUS %	0.0005%max	0.0001
CHLORIDE %	0.0005 %max	0.0005
IGNITION %	0.01 %max	0.005

APPEARANCE: WHITE CRYSTAL

BATCH NO.: 20240908

DATE OF PRODUCTION:SEP 08.2024

DATE OF EXPIRY: SEP 07 2026

For and on behalf of  
NINGBO PANGS CHEM CO.,LTD  
宁波庞氏化工有限公司

Authorized Signature(s)